
South Bend Tools

For Machines Mfd. Since 11/23 Model SB1127

-45-

P A R T S

Platen & Rollers

65
79

38
94

113

65
79

38 113

65
79

38

38

79
65

66

5
6

4
71

3 9

11
12
226

14
15

17
18

19
20

8

115
21 2

22
23

94

12

115

111

116114

117

120
121

122

119

38
65 128

118

115
94

116

92
85

82
38 33

93

87

88

90
38

3389

65

84

80

30
31

322

81

91
92

38

33

38

52
54 55

56

47

50
58

60

46
48

61

51

94

12

62

49

33

65
63 64

24
25 27

16

83

28

37

41 42

42

40

94

13
11

95

86

53
11 3635

123

124

11

25
72

67

43 44

44

69
33

38

33
38

29
208

206
207

34

34

40

230

227

21
226

71
78

38
98

70

72

72

25

76

18

233

127

79

126
232

18231

125

129

68

39

206

56-2
56-1

118-1 118-2

118-3
118-4

118-5

75

77

70

116

187

234 235



-46-

For Machines Mfd. Since 11/23

South Bend Tools

Model SB1127 P A R T S

Platen & Rollers Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PSB1127001 WAVY WASHER 50.2MM 56 PSB1127056 MOTOR 25W 200VDC W/CORD
2 PSB1127002 BALL BEARING 6205-2NSE 56-1 PSB1127056-1 CARBON BRUSH (2-PC SET)
3 PSB1127003 IDLER ROLLER 56-2 PSB1127056-2 CARBON BRUSH COVER
4 PSB1127004 SHOULDER BOLT M10-1.5 X 19.5, 12 X 54.5 58 PSB1127058 OSCILLATION SHAFT
5 PSB1127005 WAVY WASHER 12.5MM 60 PSB1127060 OSCILLATION TRANSFER BRACKET
6 PSB1127006 FLAT WASHER 12.1 X 18.7 X 1MM 61 PSB1127061 PLATE
7 PSB1127007 TRACKING BRACKET 62 PSB1127062 FLAT HD CAP SCR M4-.7 X 10
8 PSB1127008 IDLER ROLLER BRACKET 63 PSB1127063 BUTTON HD CAP SCR M5-.8 X 8
9 PSB1127009 PILLOW BEARING SBPF205 64 PSB1127064 CORD CLAMP
11 PSB1127011 FLAT WASHER 8MM 65 PSB1127065 LOCK WASHER 10MM
12 PSB1127012 LOCK WASHER 8MM 66 PSB1127066 GRAPHITE PAD 10" X 47-5/8"
13 PSB1127013 CAP SCREW M8-1.25 X 16 67 PSB1127067 OSCILLATION SENSOR CORD 24G 3W 71"
14 PSB1127014 EXT RETAINING RING 9MM 68 PSB1127068 KNOB BOLT M10-1.5 X 16, 7-LOBE, D50
15 PSB1127015 MOUNTING BLOCK 69 PSB1127069 SENSOR MOUNTING BRACKET
16 PSB1127016 FLAT WASHER 3/8 70 PSB1127070 FOAM PAD 60 X 20 X 4MM
17 PSB1127017 FLAT WASHER 5MM 71 PSB1127071 PLATEN
18 PSB1127018 CAP SCREW M5-.8 X 10 72 PSB1127072 BUTTON HD CAP SCR M6-1 X 10
19 PSB1127019 COMPRESSION SPRING 1.8 X 18.6 X 30 75 PSB1127075 KEY 8 X 7 X 100
20 PSB1127020 KNOB BOLT M14-2 X 104, 6-LOBE, D62 76 PSB1127076 FENDER WASHER 5MM
21 PSB1127021 SPACER 8.2 X 20 X 4MM 77 PSB1127077 STRAIN RELIEF TYPE-3 PG13.5
22 PSB1127022 BEARING HOUSING 78 PSB1127078 SPACER 10.5 X 35 X 30MM
23 PSB1127023 CAP SCREW M6-1 X 16 79 PSB1127079 CAP SCREW M10-1.5 X 35
24 PSB1127024 PILLOW BEARING SBPFL203 80 PSB1127080 COMPRESSION SPRING 6 X 58 X 110
25 PSB1127025 FLAT WASHER 6MM 81 PSB1127081 TENSION BRACKET
27 PSB1127027 HEX BOLT M6-1 X 30 82 PSB1127082 SETTING PLATE
28 PSB1127028 GUARD HOUSING 83 PSB1127083 TENSION LEVER PLATE
29 PSB1127029 HEX BOLT M6-1 X 25 84 PSB1127084 DRAWBAR
30 PSB1127030 CAP SCREW M6-1 X 20 85 PSB1127085 LOCK NUT M12-1.75
31 PSB1127031 BELT GUARD HANDLE 86 PSB1127086 KNOB BOLT M8-1.25 X 12, 5-LOBE, D48
32 PSB1127032 BELT GUARD 87 PSB1127087 HEX NUT M10-1.5
33 PSB1127033 CAP SCREW M10-1.5 X 20 88 PSB1127088 TENSION LEVER
34 PSB1127034 EYE BOLT 1", M10-1.5 X 20 89 PSB1127089 BUSHING
35 PSB1127035 BUTTON HD CAP SCR M5-.8 X 10 90 PSB1127090 BALL BEARING 6003ZZ
36 PSB1127036 LOCK WASHER 5MM 91 PSB1127091 CAP SCREW M12-1.75 X 60
37 PSB1127037 DRIVE ROLLER DOOR 92 PSB1127092 FLAT WASHER 12MM
38 PSB1127038 FLAT WASHER 10MM 93 PSB1127093 FIXED HANDLE 37.5 X 110, M10-1.5 X 15
39 PSB1127039 SANDING BELT 9" X 138-1/2" 120-GRIT 94 PSB1127094 ROLL PIN 8 X 20
40 PSB1127040 RUBBER BUMPER 95 PSB1127095 DOOR LOCKING BRACKET
41 PSB1127041 DRAW LATCH W/STRIKE PLATE 98 PSB1127098 CAP SCREW M10-1.5 X 45
42 PSB1127042 FLAT HD SCR M3-.5 X 6 111 PSB1127111 CAP SCREW M8-1.25 X 25
43 PSB1127043 OSC SENSOR CIRCUIT BOARD MH253 113 PSB1127113 PLATEN MOUNTING BRACKET
44 PSB1127044 PHLP HD SCR M3-.5 X 6 114 PSB1127114 TRUNNION
46 PSB1127046 INT RETAINING RING 47MM 115 PSB1127115 HEX BOLT M8-1.25 X 25
47 PSB1127047 EXT RETAINING RING 25MM 116 PSB1127116 HEX NUT M8-1.25
48 PSB1127048 BALL BEARING 6005-2NSE 117 PSB1127117 MOTOR MOUNT
49 PSB1127049 SET SCREW M6-1 X 8 118 PSB1127118 MOTOR 3HP 230V 3-PH
50 PSB1127050 BUSHING 118-1 PSB1127118-1 MOTOR FAN COVER
51 PSB1127051 MAGNET 4 X 4MM 118-2 PSB1127118-2 MOTOR FAN
52 PSB1127052 OSCILLATION MOTOR MOUNT 118-3 PSB1127118-3 MOTOR JUNCTION BOX
53 PSB1127053 HEX BOLT M8-1.25 X 20 118-4 PSB1127118-4 BALL BEARING 6207-2NSE (FRONT)
54 PSB1127054 EXT RETAINING RING 12MM 118-5 PSB1127118-5 BALL BEARING 6204-2NSE (REAR)
55 PSB1127055 KEY 4 X 4 X 20 119 PSB1127119 CAP SCREW M12-1.75 X 30



South Bend Tools

For Machines Mfd. Since 11/23 Model SB1127

-47-

P A R T S

Platen & Rollers Parts List (Cont.)
REF PART # DESCRIPTION REF PART # DESCRIPTION
120 PSB1127120 LOCK WASHER 12MM 206 PSB1127206 HOSE CLAMP 4"
121 PSB1127121 FLAT WASHER 13 X 35 X 5MM 207 PSB1127207 DUST HOSE 4" X 39"
122 PSB1127122 DRIVE ROLLER 208 PSB1127208 HEX NUT M6-1
123 PSB1127123 CAP SCREW M8-1.25 X 25 226 PSB1127226 CAP SCREW M8-1.25 X 20
124 PSB1127124 END TABLE 227 PSB1127227 SET SCREW M6-1 X 6
125 PSB1127125 END TABLE HEIGHT BRACKET 230 PSB1127230 LOCK NUT M6-1
126 PSB1127126 SET SCREW M6-1 X 12 231 PSB1127231 LOCATING PIN
127 PSB1127127 ADJUSTABLE HANDLE M8-1.25 X 20, 63L 232 PSB1127232 FLAT WASHER 5MM
128 PSB1127128 HEX BOLT M10-1.5 X 25 233 PSB1127233 EXT TOOTH WASHER 8MM
129 PSB1127129 END TABLE HEIGHT COLUMN 234 PSB1127234 BUSHING
187 PSB1127187 SET SCREW M6-1 X 12 235 PSB1127235 SET SCREW M8-1.25 X 20



-48-

For Machines Mfd. Since 11/23

South Bend Tools

Model SB1127 P A R T S

Cabinet

493

494
486

498

495

497

437

484

311 312
406

502

501
500

499
495

503
359

302

405
312

412

311
312

406

403

522

396

405

398

410
311
312

411

399

402

398
365

399
400
365

400
365
338

401 365

528

406
311
312

396

317

397

397

496

492

489

344

491

489
490

508

333

365

338
415
416

465

338
333340

466

464

463 462

459
458

454 455

461

457

456

339

301
467

472

471 372
320

318

322

323

319

328
330 329

327

335

483

305

309
308

314

306

310468

333365

338

483

478
468

468

303

304

469

451

454

488

487

504
505

470

528430
338
432 446

517

442 443
444

516

433
495

440

446
338
365

379

518

438

439
326
441 365

404

436

435

434
519

495

517

520

519

521
408

529

409

315

316

365

346

347
348

350 354

349

355

343
345

361

360 351
352

353

356
357

358

362

363
313

460

338
338

364
307

319

321

324

325

332
334

337

341 342

373
365
338

338

365

338



South Bend Tools

For Machines Mfd. Since 11/23 Model SB1127

-49-

P A R T S

Cabinet Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
301 PSB1127301 POWER CORD 12G 3W 138" 6-20P 355 PSB1127355 COMPRESSION SPRING 0.8 X 7.8 X 10.5
302 PSB1127302 MOTOR CORD 16G 4W 57" 356 PSB1127356 ADJUST BLOCK
303 PSB1127303 P6 CORD 24G 6W 39" 357 PSB1127357 SET SCREW M4-.7 X 4
304 PSB1127304 P5 CORD 24G 4W 24" 358 PSB1127358 GEAR KNOB
305 PSB1127305 VFD DELTA VFD11AME21ANNAA 359 PSB1127359 PHLP HD SCR M5-.8 X 16
306 PSB1127306 ELECTRICAL MOUNTING BOARD 360 PSB1127360 ANGLE SCALE
307 PSB1127307 HEX NUT M5-.8 361 PSB1127361 RIVET 2 X 5MM NAMEPLATE, STEEL
308 PSB1127308 PHLP HD SCR M5-.8 X 20 PLASTIC 362 PSB1127362 INDICATOR MOUNTING BRACKET
309 PSB1127309 FLAT WASHER 6.1 X 12.5 X 3.5MM 363 PSB1127363 CAP SCREW M5-.8 X 8
310 PSB1127310 BUTTON HD CAP SCR M4-.7 X 10 364 PSB1127364 FLAT WASHER 6MM
311 PSB1127311 FLAT WASHER 8MM 365 PSB1127365 LOCK WASHER 10MM
312 PSB1127312 LOCK WASHER 8MM 372 PSB1127372 BUTTON HD CAP SCR M6-1 X 10
313 PSB1127313 CAP SCREW M8-1.25 X 16 373 PSB1127373 CAP SCREW M10-1.5 X 25
314 PSB1127314 EXT TOOTH WASHER 4MM 379 PSB1127379 CAP SCREW M10-1.5 X 35
315 PSB1127315 CONTACTOR SDE MA-09 220-240V 396 PSB1127396 TABLE HEIGHT COLUMN
316 PSB1127316 BUTTON HD CAP SCR M4-.7 X 6 397 PSB1127397 OIL SEAL
317 PSB1127317 FLAT WASHER 5MM 398 PSB1127398 CAP SCREW M10-1.5 X 45
318 PSB1127318 BELT SPEED DIAL 399 PSB1127399 TILT SHAFT
319 PSB1127319 SET SCREW M4-.7 X 6 400 PSB1127400 CAP SCREW M10-1.5 X 40
320 PSB1127320 OSCILLATION DIAL 401 PSB1127401 BASE
321 PSB1127321 CONTROL PANEL 402 PSB1127402 45 DEG STOP PLATE
322 PSB1127322 CIRCUIT BOARD W/POTENTIOMETER EP-VR-CT 403 PSB1127403 TABLE CLEARANCE BLOCK
323 PSB1127323 POTENTIOMETER COSMOS B10K 404 PSB1127404 CAP SCREW M10-1.5 X 25
324 PSB1127324 DRO LCM CIRCUIT BOARD 405 PSB1127405 TABLE CLEARANCE COLUMN
325 PSB1127325 HEX NUT M3-.5 PLASTIC 406 PSB1127406 CAP SCREW M8-1.25 X 35
326 PSB1127326 LOCK WASHER 6MM 408 PSB1127408 HANDWHEEL TYPE-17 100D X 10B-S
327 PSB1127327 STANDOFF-HEX MF M3-.5 X 6, M3-.5 PLASTIC 409 PSB1127409 TABLE CLEARANCE LEADSCREW
328 PSB1127328 BUTTON HD CAP SCR M3-.5 X 8 410 PSB1127410 LEADSCREW BRACKET
329 PSB1127329 STOP BUTTON YIJIA LA36M-40(1A1B) 411 PSB1127411 CAP SCREW M8-1.25 X 25
330 PSB1127330 START BUTTON YIAN KUANG YS-F1 412 PSB1127412 MAIN TABLE
332 PSB1127332 FLAT WASHER 8.1 X 13 X 0.5MM 415 PSB1127415 HEX BOLT M8-1.25 X 25
333 PSB1127333 CAP SCREW M10-1.5 X 20 416 PSB1127416 HEX NUT M8-1.25
334 PSB1127334 HEX NUT M8-.75 430 PSB1127430 LOCK NUT M10-1.25
335 PSB1127335 P4 CORD 24G 4W 12" 432 PSB1127432 BEVEL GEAR 26T
337 PSB1127337 P2 CORD 24G 2W 12" 433 PSB1127433 LEADSCREW BRACKET
338 PSB1127338 FLAT WASHER 10MM 434 PSB1127434 LOCK COLLAR
339 PSB1127339 CONTROL DRIVER CIRCUIT BOARD 435 PSB1127435 HANDWHEEL SHAFT
340 PSB1127340 RUBBER BUMPER 436 PSB1127436 KEY 4 X 4 X 12
341 PSB1127341 PHLP HD SCR M3-.5 X 6 437 PSB1127437 KEY 4 X 4 X 8
342 PSB1127342 STANDOFF-HEX MF M3-.5 X 6, M3-.5 438 PSB1127438 LEADSCREW NUT
343 PSB1127343 FIXED HANDLE 38 X 115, M8-1.25 X 45 439 PSB1127439 HEIGHT LIMIT PLATE
344 PSB1127344 PHLP HD SCR M3-.5 X 6 440 PSB1127440 BEVEL GEAR 26T
345 PSB1127345 FENDER WASHER 8MM 441 PSB1127441 CAP SCREW M6-1 X 16
346 PSB1127346 FENCE 442 PSB1127442 TABLE HEIGHT LEADSCREW
347 PSB1127347 HEX BOLT 1/4-20 X 1 443 PSB1127443 FLAT WASHER 10MM
348 PSB1127348 MITER GAUGE 444 PSB1127444 FENDER WASHER 8MM
349 PSB1127349 ADJUSTABLE HANDLE 1/4-20, 2L 446 PSB1127446 THRUST BEARING 51102
350 PSB1127350 HINGE PIN 451 PSB1127451 BUTTON HD CAP SCR M5-.8 X 8
351 PSB1127351 PHLP HD SCR M5-.8 X 8 454 PSB1127454 FOLDING HANDLE 23 X 85.5, M6-1
352 PSB1127352 FLAT WASHER 5MM 455 PSB1127455 KNOB BOLT M8-1.25 X 18, 3-LOBE, D42
353 PSB1127353 INDICATOR 456 PSB1127456 HANDWHEEL TYPE-18 150D X 12.7B-K
354 PSB1127354 INDEX PIN 457 PSB1127457 FLAT HD CAP SCR M6-1 X 16



-50-

For Machines Mfd. Since 11/23

South Bend Tools

Model SB1127 P A R T S

Cabinet Parts List (Cont.)
REF PART # DESCRIPTION REF PART # DESCRIPTION
458 PSB1127458 BUTTON HD CAP SCR M6-1 X 10 492 PSB1127492 MAGNETIC SENSOR RING
459 PSB1127459 HANDWHEEL BRACKET 493 PSB1127493 LOCK COLLAR
460 PSB1127460 STRAIN RELIEF TYPE-5 25.4MM 494 PSB1127494 SET SCREW M8-1.25 X 10
461 PSB1127461 CABINET 495 PSB1127495 FLAT WASHER 19.1 X 25.4 X 1.6MM
462 PSB1127462 STRAIN RELIEF TYPE-1 1/2" 496 PSB1127496 KEY 5 X 5 X 18
463 PSB1127463 STRAIN RELIEF TYPE-1 1/2" 497 PSB1127497 WOODRUFF KEY 5 X 22MM
464 PSB1127464 CABINET DOOR 498 PSB1127498 TILT SHAFT
465 PSB1127465 90 DEG STOP PLATE 499 PSB1127499 PLATEN TILT BRACKET
466 PSB1127466 DOOR LATCH 500 PSB1127500 ROLL PIN 5 X 30
467 PSB1127467 STRAIN RELIEF TYPE-1 11/16" 501 PSB1127501 WORM GEAR
468 PSB1127468 PHLP HD SCR M6-1 X 10 502 PSB1127502 TILT SENSOR CIRCUIT BOARD
469 PSB1127469 CORD PLATE 503 PSB1127503 SENSOR MOUNTING BRACKET
470 PSB1127470 STRAIN RELIEF TYPE-1 11/16" 504 PSB1127504 BUTTON HD CAP SCR M4-.7 X 8
471 PSB1127471 SIDE PANEL 505 PSB1127505 EXT TOOTH WASHER 4MM
472 PSB1127472 CABINET BASE 508 PSB1127508 HEX NUT M6-1
478 PSB1127478 ELECTRICAL BOX 516 PSB1127516 HEX BOLT M8-1.25 X 16
483 PSB1127483 ADJUSTABLE FOOT M12-1.75 X 53 517 PSB1127517 KEY 5 X 5 X 16
484 PSB1127484 KNOB BOLT M10-1.5 X 19, 8-LOBE, D60 518 PSB1127518 SET SCREW 5/16-18 X 5/16
486 PSB1127486 HANDWHEEL TYPE-31 200D X 19.1B-K 519 PSB1127519 SET SCREW M5-.8 X 5
487 PSB1127487 SET SCREW M6-1 X 12 520 PSB1127520 WAVY WASHER 20.9MM
488 PSB1127488 BUTTON HD CAP SCR M6-1 X 12 521 PSB1127521 CAP SCREW M6-1 X 8
489 PSB1127489 EXT RETAINING RING 20MM 522 PSB1127522 CAP SCREW M10-1.5 X 30
490 PSB1127490 FLAT WASHER 21 X 37 X 1MM 528 PSB1127528 CAP SCREW M8-1.25 X 30
491 PSB1127491 WAVY WASHER 26.8MM 529 PSB1127529 SET SCREW M6-1 X 6

 



South Bend Tools

For Machines Mfd. Since 11/23 Model SB1127

-51-

P A R T S

Machine Labels

REF PART # DESCRIPTION REF PART # DESCRIPTION
601 PSB1127601 MACHINE ID LABEL 605 PSB1127605 ELECTRICITY LABEL
602 PSB1127602 CONTROL PANEL LABEL 606 PSB1127606 SOUTH BEND NAMEPLATE 152MM
603 PSB1127603 BELT ROTATION LABEL 607 PSB1127607 MODEL NUMBER LABEL
604 PSB1127604 COMBO WARNING LABEL 608 PSB1127608 TOUCH-UP PAINT, SB DARK BLUE

BELT ROTATION

SINCE 
1906

SB1127

INJURY HAZARD
Do not use machine 
if you have not read 
the manual. Visit 
southbendtools.com 
or call 360-734-1540 
to get a manual.

WARNING!!

WARNING!!

! INJURY/SHOCK 
HAZARD

To avoid shock or 
accidental starting, 
disconnect power 
before adjusting or 
servicing machine. 

WARNING!!
EYE/LUNG INJURY 

HAZARD
Always wear ANSI- 
approved safety 
glasses and 
respirator when 
using this 
equipment.

WARNING!!

ABRASION INJURY 
HAZARD

DO NOT touch 
moving sanding belt 
or personal injury 
may occur! 

South Bend Tools®

START

STOP

BELT
SPEED

OSC.
PER MIN.

FPM
ALARM READY

OFF
50 30

0°
SET

45°
SET

Made in Taiwan to South Bend Specifications

WARNING!!

Serial No: MFG Date:

Power Req.: 230V, 1-Ph, 60 Hz, 20A
Main Motor: 3 HP, 230V, 3-Ph, 60 Hz, 8.5A
Full-Load Current Rating: 18A
Sanding Belt Size: 9" x 138-1/2" 
Sanding Belt Speed: 1050–4250 FPM
Oscillation Stroke: 1/4"–3/8"
Oscillation Rate: 30–50 OPM
Main Table Travel: 7-3/8"
Main Table Height: 33-1/4"–40-5/8"
End Table Travel: 7"
Sanding Belt Tilt: 0–45°
Weight: 661 lbs.

MODEL SB1127
9" x 138-1/2" VARIABLE-SPEED 

OSCILLATING EDGE SANDER

To reduce the risk of serious injury when using this machine:
 1.  Read and understand owner’s manual before operating.
 2. Always wear approved eye protection and respirator.
 3. Only plug power cord into a grounded outlet.
 4. Support workpiece with miter gauge, backstop, or worktable.
 5. Maintain 1/16" maximum clearance between table and sandpaper.
 6. Never touch moving sandpaper.
 7. Always sand in accordance with directional arrows on machine.
 8. Make sure sander is properly assembled, adjusted, and stable before operating. 

Only operate with all guards in place.
 9. Never sand pointed stock with point facing into sanding rotation, and never force 

workpiece into sanding surface.
 10. Only remove jammed pieces when sandpaper is stopped.
 11. Turn motor OFF and disconnect power before changing sandpaper, removing 

jammed pieces, making adjustments, or servicing.
 12. Do not wear loose clothing, gloves, jewelry, or other articles that can get entangled. 

Tie back long hair and roll up sleeves.
 13. Never reach over moving sanding belt.
 14. Do not expose to rain or use in damp locations.
 15. Do not operate under influence of drugs or alcohol, or when tired.
16. Prevent unauthorized use by children or untrained users; restrict access or disable 

machine when unattended.

SINCE 
1906

601 602

604

605

606

607

608

603



-52-

For Machines Mfd. Since 11/23

South Bend Tools

Model SB1127 P A R T S

Machine Labels (Cont.)

REF PART # DESCRIPTION REF PART # DESCRIPTION
603 PSB1127603 BELT ROTATION LABEL 609 PSB1127609 KEEP DOOR CLOSED LABEL
604 PSB1127604 COMBO WARNING LABEL 610 PSB1127610 BELT TRACKING LABEL
605 PSB1127605 ELECTRICITY LABEL 611 PSB1127611 TOUCH-UP PAINT, SB GRAY

609

611

604

605

603
WARNING!!

INJURY HAZARD
Keep door closed 
while machine is 
operating. 
Disconnect power 
before opening 
door. BELT ROTATION

INJURY HAZARD
Do not use machine 
if you have not read 
the manual. Visit 
southbendtools.com 
or call 360-734-1540 
to get a manual.

WARNING!!

WARNING!!

! INJURY/SHOCK 
HAZARD

To avoid shock or 
accidental starting, 
disconnect power 
before adjusting or 
servicing machine. 

WARNING!!
EYE/LUNG INJURY 

HAZARD
Always wear ANSI- 
approved safety 
glasses and 
respirator when 
using this 
equipment.

WARNING!!

ABRASION INJURY 
HAZARD

DO NOT touch 
moving sanding belt 
or personal injury 
may occur! 

BELT TRACKING

DOWN UP

610

The safety labels provided with your machine are used to make the operator aware of the 
machine hazards and ways to prevent injury. The owner of this machine MUST maintain the 
original location and readability of these safety labels. If any label is removed or becomes 
unreadable, REPLACE that label before using the machine again. Contact South Bend Tools at 
(360) 734-1540 or www.southbendtools.com to order new labels.


